PREVOST

Instruction Sheet

IS-22902

TAG AXLE HUB FLANGE - ALTERNATE CAP SCREW

First Release 09-15-2022

MATERIAL

Kit #7771834 includes the following parts:

Part No.	Description	Qty
5000014	SCREW, CAP HEX G500 M14-1.5X80 CL10.9	1
630279	WASHER, NORD-LOCK M14	1
IS-22902	INSTRUCTION SHEET	1
FI-22902	FEUILLE D'INSTRUCTION	1

Kit #7771836 includes the following parts:

Part No.	Description	Qty
5000014	SCREW, CAP HEX G500 M14-1.5X80 CL10.9	28
630279	WASHER, NORD-LOCK M14	28
IS-22902	INSTRUCTION SHEET	1
FI-22902	FEUILLE D'INSTRUCTION	1

Kit #7771837 includes the following parts:

Part No.	Description	Qty
5000014	SCREW, CAP HEX G500 M14-1.5X80 CL10.9	100
630279	WASHER, NORD-LOCK M14	100
IS-22902	INSTRUCTION SHEET	1
FI-22902	FEUILLE D'INSTRUCTION	1

NOTE
Material can be obtained through regular channels.

Writer: EL <QF7720959 rev 5>

PREVOST

VERY IMPORTANT

When securing the hub flange using the alternate cap screw p/n 5000014, always use the washer p/n 630279

Please keep screws and washers grouped together to ensure they are used together

In replacement of one hub flange cap screw p/n 5001842



1x cap screw p/n **5000014**

1x washer p/n **630279**

Tightening torque remains as prescribed in your maintenance manual

Writer: EL <QF7720959 rev 5>